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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.
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+ You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.

- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
+ This parts book is classified by the mechanism, therefore you can find part easily.
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Machine Body & Thread Tension Adjusting Mechanism
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Ref. No. Parts No. Note Name of Parts = H Q'ty App‘hed
Period
A-1 01-001A-590L Arm Bed Ass’Y ok H| E(X) 1Set
A-2 01-004A-590L Face Plate o 1
A-3 SC-0498-3710 Screw(11/64”n=40) S=0| HH| Z2LEAH11/64n=40) 1
A-3-1 SC-0498-3710 Screw(11/64”n=40) Z&0| = ZH2LEAN11/64"n=40) 1
A-4 01-006A-3400 Top Cover AT 1
A-5 SC-0498-3710 Screw(11/64”n=40) S=0| A &2LEAH11/641=40) 2
A-6 01-007C-3400 Thread Guide For Arm otgh Aoy 2
A-7 SC-0120-2118 Screw(9/64”n=40) Z&0| | ZH2LEAN9/64"n1=40) 2
A-8 01-008R-3400 Rubber Plug For Face Plate (Large) HEE 7O 1
A-9 01-109C-3400 Cover For Take—-Up Lever A4 7| 7t 1
A-10 SC-0175-1230 Screw(11/64”n=40) Z&0| = 22 LEAN11/64n=40) 1
A-11 01-110C-3400 Side Cover AT+ 1
A-12 SC-0365-3710 Screw(9/64”n=40) E=0| WHe| ZH2LFAH9/64n1=40) 2
A-13 01-144A-257A Gauge Attachment Holder Ho|x| B&T 1
A-14 SC-000568-00 Screw(11/64”n=40) Z&0| HA| ZH2LEAH11/64n=40) 1
A-15 01-212A-590L Needle Plate Hh= 1
A-16 SC-000568-00 Screw(11/64”n=40) E=0| Al ZH2LEAH11/64"1=40) 2
A-17 01-134A-1230 Slide Plate Ass'y o| & EH(=x) 1Set
A-18 01-032C-1230 Thread Guide Bar & AZo| 1
A-19 SC-0499-1230 Screw(11/64”n=40) S2TFHE0| HELIAH11/64"n=40) 1
A-20 01-015A-1230 Three Hole Thread Guide Plate AlTE Aol 1
A-21 01-027C-1230 Nut For A-20 M7y AZo| HE 1
A-22 44-008A-3400 Upper Thread Oil Felt Holder S S/ 8E Fol 1
A-23 SC-0120-1230 Screw(9/64"n=40) Z&0| | ZH2LEAN9/64"n1=40) 1
A-24 44-009M-3400 Upper Thread Oil Felt S 27 dE 1
A-25 01-035P-3400 Machine Number Plate CageRuy 1
A-26 01-035P-7400 Setting Pin For A-25 R 2
A-27 GP-009175-00 Model Mark(KM—-590BL) 2d ot3 1
A-29 01-110R-1230 Rubber Plug For Face Plate(Middle) HE D20l (F) E44(3) 1
A-31 01-116A-2350 Upper Thread Guide Bar A ohl& 1
A-32 01-027C-1230 Nut For A-31 M7y AzZo|l HE 1
A-33 40-104A-640L Thread Tension Post Ass'y A x=H FR|(X) 1Set
A-34 SC-0509-1230 Screw(15/64”n=28) S=0| HELIAH15/64'n=28) 1
A-35 01-110R-1230 Rubber Plug For Arm(Middle) HE DR0PH(E) EA(3) 3
A-36 01-112R-1230 Rubber Plug For Arm(Small) LFoph(2) 244(5) 3
A-37 01-027A-1230 Thread Guide With Three Holes M7H AZo|(x) 1
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Upper Shaft & Upright Shaft and Lower Shaft Mechanism
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Applied

Ref. No. Parts No. Note Name of Parts = | Q’ty :
Period
B-1 08-101A-3400 Thread Take-Up Lever Ass'y AR 7| (%)W331012G02 1Set
B-2 SC-0507-1230 Screw(15/64"n=28) E=0| HELIAH15/64"n=28) 1
B-3 44-0000-1230 Oil Wick T 1
B-4 GP-030852-00 Upper Shaft AE 1
B-5 02-002A-3400 Link Cam EERL] 1
B-6 SC-0123-1230 Screw(9/32"n=28) S=0| A &2LEAH9/32'n=28) 1
B-7 SC-0124-7400 Screw(9/32"n=28) Z&0| = 2H2LEAK9/327n=28) 1
B-8 SC-A129-4515 Screw(1/4”n=40) 2=0| HELHAH1/4"n=40) 2
B-9 02-003A-3400 Upper Shaft Front Bushing As g 1
B-10 SC-0507-1230 Screw(15/64"n=28) S=0| HELIAH15/64'n=28) 1
B-11 02-010M-3400 Qil Felt For B-9 AR Ry HE 1
B-12 02-004A—-3400 Upper Shaft Middle Bushing as s 2 1
B-13 SC-0507-1230 Screw(15/64”n=28) S=0| HELIAH15/64'n=28) 1
B-14 44-017M-3400 Oil Felt For B-12 oE SR 27 dE 1
B-15 02-005A-3400 Upper Shaft Rear Bushing o= 7 2 1
B-16 SC-0507-1230 Screw(15/64"n=28) S=0| HELIAH15/64'n=28) 1
B-17 44-017M-3400 Qil Felt For B-15 AR ERY =27 9E 1
B-18 02-006A-3400 Pulley =2 1
B-19 SC-0150-2500 Screw(15/64"n=28) Z&0| & 22 LEAN15/64n=28) 2
B-20 SC-0188-1230 Screw(5/16”n=24) ZE0| dield 22LEAH15/64"n=24) 1
B-21 02-121A-1230 Collar For Upper Shaft oA 2HE 2 72t 1
B-22 SC-0504-4515 Screw(1/4"n=40) S=0| HELHAH1/4"n=40) 2
B-23 02-106A-1230 Upper Shaft Gear =719 1
B-24 SC-A129-4515 Screw(1/4”n=40) E=0| HELHAH1/4"n=40) 2
B-25 03-001A-3400 Upright Shaft M2= 1
B-26 03-102A-3400 Upright Shaft Upper Bushing M5 AR 1
B-27 SC-0114-1230 Screw(15/64"n=28) =£0| HELHAH15/64'n=28) 1
B-28 03-107M-3710 Qil Felt For B-26 U= MRY IE 1
B-29 03-103A-3400 Upright Shaft Lower Bushing M2% otR4 1
B-30 SC-0114-1230 Screw(15/64"n=28) E=0| HELIAH15/64"n=28) 1
B-31 02-212A-1230 Upright Shaft Upper Gear U= 4710 1
B-32 SC-A129-4515 Screw(1/4"n=40) 2=0| HELHAH1/4"n=40) 2
B-33 02-213A-1230 Upright Shaft Lower Gear &= 5t710 1
B-34 SC-A129-4515 Screw(1/4"n=40) S=0| HELHAH1/4"n=40) 2
B-35 07-001A-3400 Lower Shaft S5t& 1
B-36 07-002A-3400 Lower Shaft Front Bushing 5h= R 1
B-37 SC-0507-1230 Screw(15/64”n=28) S=0| HELIAH15/64'n=28) 1
B-38 07-003C-3400 Oil Cap(Large) For B-36 st 2R H 718 FHOPH(K) 1
B-39 GP-034051-00 Oil Cap(Small) For B-36 st 2R Y 718 FHOPH () 2
B-40 44-019M-3400 Qil Felt For B-36 St MRY =27 E 1
B-41 44-026P-3400 Qil Felt Pipe For B-36 StE HMRY 57 IH0| Z(6X7x25L) 1
B-42 44-020C-3400 Oil Felt Holder For B-36 stE MRY 27 FEFO| 1
B-43 SC-0175-1230 Screw For B-42 Y EUAL 1
B-44 44-0215-3400 Oil Adjusting Screw For B-36 StE 7|8 ZHELIAL 1
B-45 44-022G-3400 Spring For B-44 St 72 XH AT 1
B-46 07-005A-3400 Lower Shaft Middle Bushing st %4 1
B-47 07-006A-3400 Lower Shaft Rear Bushing S5t =14 1
B-48 SC-0114-1230 Screw(15/64"n=28) &=0| HELHAH15/64"n=28) 1
B-49 03-107M-3710 Qil Felt For B-47 AR MARY HE 1
B-50 02-214A-1230 Lower Shaft Gear sts S17]01 1
B-51 SC-A129-4515 Screw(1/4"n=40) S=0| HELHAH1/4"n=40) 2
B-52 44-025A-1230 Collar For Lower Shaft 22 HI FI24(B) 7.94X17X8 1
B-53 SC-0512-1230 Screw(11/64”n=40) S2ZTHE0| HELIAH11/64"n=40) 2
B-54 07-013A-1230 Inner Bobbin Stopper ZtotErol 1
B-55 07-011W-1230 Washer For B-54 ZtotEo| 2k 1
B-56 SC-A174-4122 Screw(11/64"n=40) E&20| = Z2LHAH11/64"n=40) 1
B-57 07-007A-590L Rotary Hook Ass'y ZE2| () HSM-AITR(280) 1Set

From the library of: Superior Sewing Machine & Supply LLC




Upper Shaft & Upright Shaft and Lower Shaft Mechanism
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Gunsitar

_ , Applied
Ref. No. Parts No. Note Name of Parts = | Q'ty .
Period
B-58 GP-021885-00 Bobbin Case Ass'y 2l 70| A () BC-NJ280L-NB 1Set
B-59 07-108A-590L Bobbin 2yl 1
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Needle Bar and Upper Feed Mechanism
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Applied

Ref. No. Parts No. Note Name of Parts = | Q’ty :
Period
C-1 15-101A-3800 Upper Feed Lifting Eccentric Cam Astzs A 1
C-2 SC-A129-4515 Screw(1/4"n=40) ZE0| HELIAH1/4'n=40) 2
C-3 15-202A-3800 Upper Feed Eccentric Cam Rod Motz E Y RE 1
C-4 44-023M-3400 Qil Felt For C-3 CRU MRS W RE SR YE 1
C-5 44-015C-3400 Oil Felt Holder For C-3 AsteE 4 RE FAEO| 1
C-6 15-203A-3800 Upper Feed Lifting Eccentric Wheel Crank  |&tet2s 333 1
C-7 SC-0140-5607 Screw(1/4”n=24) SZE2E(1/4"n=24) 1
C-8 15-007A-5607 Upper Feed Lifting Adjusting Shaft Aoles =8 S 1
C-9 15-206A-3800 Bushing For C-8 dotes ZEE R4 1
C-10 15-009A-5607 Washer For C-8 AsteE TEE M 1
C-11 SN-0116-3400 Nut(3/16”n=32) FZH4E(3/16"n=32) 1
c-12 15-118A-590L Upper Feed Driving Shaft st 25 1
C-13 15-119A-3400 Bushing For C-12 LRd e 25F R4 2
C-14 SC-0114-1230 Screw(15/64"n=28) ZE0| HELAH15/64"n=28) 2
C-15 15-117A-5607 Connecting Link For Upper Feed AtnjolE A3 1
C-16 15-015S5-5607 Shaft Screw For C-15 AI|0|E AZAYT FLIAL 1
C-17 SC-0116-3400 Nut(1/4”n=40) FZH4 E(1/4"n=40) 1
C-18 15-218A-5607 Connecting Link For Upper Feed Foot AIo|E LR i 23 1
C-19 15-119A-5607 Walking Bar Driving Link AnolE L 2Y¢ 25 23 1
C-20 15-120A-590L Walking Bar AT 0| E Rl 1
c-21 15-322A-5607 Upper Feed Presser Foot A 0| E = F8HD) 1
C-22 SC-0128-7400 Screw(11/64”n=40) E=0| | ZH2LEAN11/64"1=40) 1
C-23 15-123A-5607 Walking Bar Guide Plate L F et okl IHK2555) 1
C-24 SC-0174-4122 Screw(11/64"n=40) E=0| & ZH2LEAH11/641=40) 2
C-25 01-017W-1600 Washer For C-24 SEH EoM 2
C-26 15-117A-3800 Walking Bar Guide Block Aol E L Fu ol 52 1
Cc-27 15-035A—-590L Walking Foot Pressure Adjusting Pole AIo|E 24t E 1
C-28 15-027G-590L Walking Foot Pressure Spring AI|0|E Fu ot AT 1
C-29 SC-0203-5607 Screw(5/16”n=28) Z&0| = 2H2LEAK5/16"n=28) 1
C-30 15-001A-3400 Adjusting Shaft For Needle Bar Driving TH2S THE 1
C-31 SN-0116-3400 Nut(1/4”n=40) SZH4 E(1/4"n=40) 1
C-32 15-103A-3400 Block For C-30 LRUTHRSE =Y 1
C-33 06-151W-7400 Washer For C-30 EE FLIAL 2tM 1
C-34 05-014C-1230 E-Ring(@4) elAE ER(D4) 1
C-35 15-004A-3400 Adjusting Crank For Needle Bar Driving FH2Es =d 393 11
C-36 15-005S-3400 Screw(15/64”n=28) THRs =™ 3Y83 FE LAt 1
C-37 15-134A-3400 Link For Needle Bar Driving LEd RS g3 1
C-38 15-006S-3400 Stud Screw For C-37 TS Y3 CHAL 1
C-39 06-021W-7400 Wsaher For C-38 ATl 2| 2kM 1
C-40 SN-0107-4000 Nut(9/32”n=28) SZt4 E(9/32"n=28) 1
C-41 04-105A-590L Needle Bar Driving Rod st T8RS R= 1
C-42 GP-029566—00 Stud Screw(Front) For C—41 st T8RS RE ChLbAL 1
C-43 15-008S-3400 Stud Screw(Rear) For C-41 FTHEE RE CHAL 1
C-44 SN-0105-4000 Nut(15/64"n=28) SZHA E(15/64"n=28) 2
C-45 15-010A-3400 Needle Bar Driving Shaft Crank(Rear) LRU sERSE AYA(R) 1
C-46 SC-A129-4515 Screw(1/4"n=40) ZE0| HELIAH1/4"n=40) 2
C-47 15-011A-3400 Needle Bar Driving Shaft LR SHREE 1
C-48 15-112A-3400 Needle Bar Driving Shaft Front Bushing THISH AR Y (14.72X23X27) 1
C-49 SC-0114-1230 Screw(15/64"n=28) E=0| HELIAH15/64"n=28) 1
C-50 15-113A-3400 Needle Bar Driving Shaft Rear Bushing THRSS TR (14.72X22.5X25) 1
C-51 SC-0114-1230 Screw(15/64"n=28) ZE0| HELIAH15/64"n=28) 1
C-52 GP-056231-00 Needle Bar Hh=CH 1 Aug.06.12
C-53 04-002A-5607 Thread Guide For Needle Bar Hi=C Aok 1
C-54 SC-0125-5607 Screw(3/32”n=56) E=0| "ield =H2LEAK3/32"n=56) 1
C-55 - Needle Ht= 1
C-56 SC-0160-5607 Screw(9/64"n=40) ZE0| ST 22LIAH9/64 n=40) 1
C-59 15-114A-3400 Rod For Needle Bar Driving Shaft LR FERESE RE 1
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Presser Foot & Upper Feed Mechanism
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Applied

Ref. No. Parts No. Note Name of Parts = | Q’ty :
Period
C-60 15-0155-3400 Stud Screw For C-59 LRU FHRSE RE CLAL 1
C-61 SN-0107-1230 Nut(9/32"n=28) FZH4 E(9/32'n=28) 1
C-62 06-017P-3400 Connection Pin For C-59 ofo| RE A H 1
C-63 SC-0122-1230 Screw(15/64”n=28) E=0| & ZH2LEAH15/64"'1=28) 1
C-64 04-008A-590L Needle Bar Frame dhsoh Fai 1
C-65 44-0000-1230 Oil Wick A 1
C-66 15-030P-3800 Hinge Pin For C-64 discf =2 e sIX ® 1
C-67 SC-0114-1230 Screw(15/64”n=28) S=0| HELIAH15/64'n=28) 1
C-68 44-0000-1230 Oil Wick T 1
C-69 04-006A-590L Guide For Needle Bar Frame s Faf el ok 1
C-70 SC-0174-4122 Screw(11/64"n=40) ZE0| A A2LHAH11/64"n=40) 2
C-71 15-026W-3400 Washer LR ASHRE ZEF 24M 1
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Lower Feed Mechanism
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Ref. No. Parts No. Note Name of Parts = H Q'ty Appllled
Period

D-1 06-001A-3400 Feed Cam mo|l= 1
D-2 SC-0509-1230 Screw(15/64"n=28) Z&0| HELIAH15/64"n=28) 2
D-3 06-002A-3400 Connection Ring For Y-Rod Y-RE A4Y 1
D-4 44-018M-3400 Qil Felt For D-3 Y-RE 28 =7 LE 1
D-5 44-015C-3400 Holder For D—4 A5t2E Y RE gl fol 1
D-6 06-103A-3400 Y-Rod Y-RE 1
D-7 06-004A-3400 Feed Link ool &3 1
D-8 06-005A-3400 Connection Shaft For Feed Link IolE g3 & F 1
D-9 SC-0330-7400 Screw(15/64"n=28) Z&0| = 22 LEAN15/64'n=28) 1
D-10 SC-0122-1230 Screw(15/64"n=28) Z&0| = 22 LEAN15/64"n1=28) 1
D-11 06-006A-3400 Feed Regulator Dial Shaft cto|et & 1
D-12 06-010R-1230 O-Ring For D—-11 ol £ 28 1
D-13 06-007C-3400 Feed Regulator Control Plate Col et At XAl g 1
D-14 SC-0193-1230 Screw(3/16”n=28) Z&0| = 22 LEAN3/167n1=28) 1
D-15 06-026P-1230 Pin For D-13 Cro| et | 1
D-16 06-027G-1230 Spring For D-15 cto|et A= 1
D-17 06-108A-3400 Feed Regulator ool E =H7| 1
D-18 06-109A-3400 Feed Regulator Shaft oolE =EF 1
D-19 SC-0183-2700 Screw(15/64"n=28) Z&0| = 22 LEAN15/64'1=28) 1
D-20 06-110A-3400 Bushing For D-18 uolE =HY|F &Y 1
D-21 SC-0507-1230 Screw(15/64"n=28) E=0| HELIAH15/64"n=28) 1
D-22 06-013A-3400 Reverse Feed Control Lever Shaft AT 2= 1
D-23 06-114C-3400 Spring Holder For D-22 AR BHE AZYH Zo| 1
D-24 SC-0497-1230 Screw(3/16”"n=28) Z&0| = 22 LEAN3/167n1=28) 1
D-25 06-115C-590L Spring Holder For Reverse Feed Control Lever|SZl &t A= Zo| 1
D-26 SC-0173-1230 Screw(3/16”n=28) E=0| | ZH2LEAH3/16"n1=28) 2
D-27 06-016A-3400 Feed Rock Shaft Crank TEUf 3HF 1
D-28 SC-0253-7400 Screw(1/4"n=24) Z&0| Ho| ZH2LEAN1/4"n=24) 1
D-29 06-017P-3400 Connection Pin For Y-Rod Y-RE dd@ 1
D-30 SC-0122-1230 Screw(15/64”n=28) E=0| & 2H2LEAH15/64"'1=28) 1
D-31 06-118A-3400 Feed Rock Shaft =g Ul 1
D-32 06-119A-3400 Feed Rock Shaft Front Bushing =g AUt AR Y (14.72X23%20) 1
D-33 SC-0114-1230 Screw(15/64"n=28) EZE20| HELIAH15/64"n=28) 1
D-34 06-120A-3400 Feed Rock Shaft Middle Bushing =3 2t SRAH(14.72x22.5%20) 1
D-35 SC-0507-1230 Screw(15/64”n=28) S=0| HELIAH15/64"n=28) 1
D-36 06-121A-3400 Feed Rock Shaft Rear Bushing =8 2 =24 1
D-37 SC-0507-1230 Screw(15/64"n=28) ZE0| HELAH15/64"n=28) 1
D-38 06-022A-3400 Feed Bar Crank SHEE 3¥3 1
D-39 06-0235-3400 Screw(3/16”n=28) SUEHE I T E LA 2
D-40 06-124A-3400 Feed Bar Shaft S4HEE = 1
D-41 04-009C-3710 E-Ring(@5) ol 1
D-42 SC-0175-1230 Screw(11/64”n=40) Z&0| & 22 LEAN11/64n=40) 2
D-43 06-125A-3400 Feed Bar ) 1
D-44 06—-026A—-3400 Feed Bar Block Shaft sS4 EH= 1
D-45 SC-0128-7400 Screw(11/64"n=40) Z&0| Hd| ZH2LEAN11/641=40) 1
D-46 06-127A-3400 Feed Bar Block SUEE 59 1
D-47 06-128A-3400 Feed Lifting Shaft £l 1
D-48 06—-029A-3400 Feed Lifting Shaft Crank(Front) Eof ™I (KA) 1
D-49 SC-0497-1230 Screw(3/16”n=28) Z=0| & ZH2LEAH3/16"n1=28) 1
D-50 SC-0360-3400 Screw(3/8"n=28) Z&0| HELIAH3/8"n=28) 2Set

D-50-1 06—-030C-3400 Nut For D-50 S X XA HE 2
D-51 06-154A-1230 Crank Rod Y3 = 1
D-52 06-007C-1600 C-Ring For D-51 M3 = AEHZ(@20) 1
D-53 06—-007A-590L Feed Dog =4 1
D-54 SC-0130-1230 Screw(1/8"n=44) ZE0| = ZH2LEAN1/8"n=44) 2
D-55 02-013A-3710 Collar For Feed Rock Shaft A& 7t2H14.72Xx22%8.5) 1
D-56 SC-A129-4515 Screw(1/4”n=40) Z&0| HELIAH1/4n=40) 2
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Lower Feed Mechanism
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Applied

Ref. No. Parts No. Note Name of Parts = | Q’ty :
Period
D-57 06-050A-1230 Reverse Feed Control Lever o Tl 2f 1 1
D-58 06-053W~-1230 Washer For Reverse Feed Control Lever Shaft|2ll e 2t 1
D-59 SC-0186-1230 Screw(3/16”n=32) S=0| HH| R2LEAH3/16"n=32) 1
D-60 SC-0185-1230 Screw(3/16”n=32) E=0| viely =H2LHAH3/16"n=32) 1
D-61 06-013G-3800 Spring For Reverse Feed Control Lever ARl B A=Y 1
D-62 06-160A-3400 Reverse Feed Control Lever Crank(Ass'y) AE Bl YA (4A) 1Set
D-63 SC-0184-1600 Screw(3/16”n=28) Z&0| | ZH2LEA3/16"n=28) 1
D-64 SC-0175-1230 Screw(11/64”n=40) S=0| & Z2LEAH11/64"n=40) 1
D-65 06-032A-1230 Connection Stud Screw For Y-Rod To|E RET| AZ ChpAl 1
D-66 SN-0107-1230 Nut(9/32"n=28) F2H4 E(9/32"n=28) 1
D-67 06-032A-1230 Connection Stud Screw For Crank Rod i0|E EHT| A ThtAl 1
D-68 SN-0107-1230 Nut(9/32”n=28) F2t4 E(9/32"'n=28) 1

From the library of: Superior Sewing Machine & Supply LLC




Presser Bar and Knee Lifting Mechanism
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Applied

Ref. No. Parts No. Note Name of Parts = | Q’ty :
Period
E-1 05-101A-7400 Presser Bar += 1
E-2 05-109A-3800 Bushing For Presser Bar FEUH 24 1
E-3 SC-0113-3400 Screw(11/64”n=40) E=0| HELIAH11/64"n=40) 1
E-4 SC-0367-3400 Screw(9/16”n=20) S=0| A 2E2LEAH9/16”n=20) 1
E-5 SN-0100-4000 Nut(9/16”n=20) FZH4 E(9/16"n=20) 1
E-6 05-006G-5607 Pressure Adjusting Spring o xH A=Y 1
E-7 05-007A-5607 Sub Presser Foot Hx L FYHB) 1
E-8 SC-0315-2302 Screw(9/64"n=40) S=0| A &2LEAH9/64"n=40) 1
E-9 05-023A-590L Presser Bar Bracket FE =222 1
E-10 SC-A129-4515 Screw(1/4"n=40) ZE0| HELIAH1/4"n=40) 1
E-11 05-112A-5607 Roller For Presser Bar Bracket FEH =22l 222 1
E-12 05-012A-590L Roller Shaft FEM 22l =228 & 1
E-13 05-111A-5607 Screw For E-12 FEH 22b F LEA} 1
E-14 05-124A-590L Guide For E-11 FEH 22t 282 ot 1
E-15 SC-0178-7400 Screw(11/64"n=40) Z&0| Ha| ZH2LEAN11/64"n=40) 2
E-16 05-016P-3400 Lock Pin For E-14 2zPl ohl 23 HE(3%32) 2
E-17 05-006A-7400 Presser Bar Lifter FEM 2217 1
E-18 05-118P-3400 Hinge Pin For E-17 FEH 22/7] #© 1
E-19 SC-0499-1230 Screw(11/64"n=40) SZTHZ0| HELIAN11/64"n=40) 1
E-20 05-022C-3400 Stopper For Presser Bar Lifter FEU 2217 2AEH(3X20) 1
E-21 GP-029564-00 Knee Lifting Lever FE28 2y 1
E-22 43-001S-3400 Stud Screw For E-21 S22 alluf oAb 1
E-23 43-102A-3400 Knee Lifting Pole FESEE 1
E-24 43-103A-3400 Nut(3/16”n=28) F2H{ E(3/16"n=28) 1
E-25 43-003A-3400 Holder For E-23 FESESHO| 1
E-26 43-0045-3400 Stud Screw For E-25 FE28 S ChtAt 1
E-27 43-005A-3400 Knee Lifting Link Ass'y fFE28 g3(x) 1Set
E-28 43-006G-3400 Spring For E-27 FESE 28 1
E-29 SC-0179-3710 Screw(11/64"n=40) 0| ST 22LIAH11/64"n=40) 2
E-30 43-008C-3400 Stopper For Knee Lifting Lever 2228 28 2AEH(6X25) 1
E-31 40-001C-3400 Tension Release Pin A=F7| H 1
E-32 40-103C-3400 Tension Release Plate AEF7| T 1
E-33 16-015S-3710 Stud Screw For E-32 oAZ 23 AL 1
E-34 15-033C-3400 Washer For E-33 R4 25 Bfdt X[ X2 1
E-35 40-102C-3400 Cover For Tension Release Plate A=FT] T 1
E-36 SC-0543-2302 Screw(11/64”n=40) S=0| A &2LEAH11/641=40) 2
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Lubrication Mechanism
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
F-1 44-101A-3400 Oil Tank Cover For Thread Take-Up Lever |Az{7| 27 3 Ftu} 1
F-2 SC-0543-2302 Screw(11/64”n=40) EE0| &= 22LEAH11/64n=40) 3
F-3 44-002C-3400 Packing For F—1 A7 2L WY 1
F-4 44-003M-3400 Oil Felt For Thread Take-Up Lever A7 =7 EdE 1
F-5 44-004A-3400 Qil Tank Ass'y U T (#0) 2Set
F-6 SC-0179-3710 Screw(11/64”n=40) EE0| STEE 22LEAH11/64'n=40) 8
F-7 01-017W-1600 Washer For F-6 S E M 4
F-8 44-005C-3400 Oil Tank Packing 23 o 2
F-9 44-006C-3400 Oil Tank Pushing Plate Ass'y QU T SEHH#E) 1Set
F-9-1 44-007C-3400 Qil Pipe For F-5 e 3 Jlo|= 1
F-10 44-110A-3400 Oil Wick Holder For Feed Link IolE @3 A0 1
F-11 SC-0531-2302 Screw(9/64"n=40) S=0| S2EHE 22LEAH9/641=40) 1
F-12 44-011C-3400 Oil Pipe(Large) For Thread Take-Up Lever |2FIH0|Z(X) 1
F-13 44-012C-3400 Oil Pipe(Middle) For Thread Take-Up Lever |2 ®Ito| Z () 1
F-14 44-013C-3400 Qil Pipe(Small) For Thread Take-Up Lever |2/ IHO| = (/)v) 2
F-15 44-0000-1230 Oil Wick T 1
F-16 44-012C-1230 Oil Pipe For D-67 EhE mlo|= 1
F-17 44-114C-3400 Oil Wick Holder For D-67 %3 R= KA Fo| 1
F-18 SC-0365-3710 Screw(9/64"n=40) E=0| Hy| Z2LIAH9/64 n=40) 1
F-19 01-017W-1600 Washer For F-18 SEA EetM 1
F-20 44-012R-7400 Rubber Cap For Oil Tank =77 07 (6-8) 1
F-21 44-0000-1230 Oil Wick T 1
F-22 44-012C-1230 Oil Wick Pipe For B-9 ghF mo|= 1
F-23 44-026G-7400 Qil Wick Pipe Holder For B-9 AEFo| Az 1
F-24 44-0000-1230 Oil Wick T 1
F-25 44-124C-3400 Oil Wick Holder For C-3 Y-RE A2 FaFo| 1
F-26 SC-0531-2302 Screw(9/64"n=40) S=0| S2EHE &2LEAH9/64n1=40) 1
F-27 44-0000-1230 Oil Wick o 1
F-28 44-012C-1230 Qil Pipe For B-12 2t mo| = 1
F-29 44-011C-7400 Oil Wick Pipe Holder For B-12 A " E DHE(6-7) 1
F-30 SC-0531-2302 Screw(9/64"n=40) S=0| S2EHE &2LEAH9/64n1=40) 1
F-31 44-0000-1230 Oil Wick o 1
F-32 44-012C-1230 Oil Wick Pipe For B-15 2t ool = 1
F-33 44-0000-1230 Oil Wick A 1
F-34 44-124C-3400 Oil Wick Holder For D—3 Y-RE A2 FAFoO| 1
F-35 44-012C-1230 Oil Wick Pipe For D-3 Eh& mlo|= 1
F-36 44-111C-7400 Oil Wick Pipe Holder(A) For D-3 A " E DM E6-7) 1
F-37 SC-0531-2302 Screw(9/64"n=40) ZE20| ST 22LIAH9/64n=40) 1
F-38 44-026G-7400 Oil Wick Pipe Holder(B) For D-3 HEZFO| Az 1
F-39 SC-0502-2302 Screw(9/64"n=40) EE0| STEHEN 22LIAH9/641=40) 1
F-40 44-0000-1230 Oil Wick T 1
F-41 44-012C-1230 Oil Wick Pipe For D-7 ghE mlo|= 1
F-42 44-026G-7400 Oil Wick Pipe Holder For D-7 HEZol AxE 1
F-43 SC-0502-2302 Screw(9/64”n=40) EE0| STEHEN 22LIAK9/641=40) 1
F-44 44-0000-1230 Oil Wick T 1
F-45 03-010A-3710 Upper Gear Case(Ass'y) Ab7]0f AHo|A(#R) 1(Set)
F-46 SC-0109-2350 Screw(M6) SUAHE0| HSE(M6) 2
F-47 SC-0205-3710 Screw(9/16”n=20) Z&0| = 2H2LEAK9/167n1=20) 1
F-48 03-016A-3710 Lower Gear Case(Ass'y) st 710 Aol () 1(Set)
F-49 SC-0109-2350 Screw(M6) F2FH=0| H2E(M6) 1
F-50 SC-0205-3710 Screw(9/16”n=20) E=0| & 22LEAH9/167n=20) 1
F-51 03-013R-3710 Gear Case Retainer(Upper Shaft) 224 (B) 1
F-52 03-014R-3710 Gear Case Retainer(Upright Shaft Upper) 2AA(C) 1
F-53 03-015R-3710 Gear Case Retainer(Upright Shaft Lower) AU (D) 1
F-54 03-017R-3710 Gear Case Retainer(Lower Shaft) AM(E) 1
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Applied

Ref. No. Parts No. Note Name of Parts = | Q’ty :
Period
G-1 91-001C-1230 Accessory Bag WAM[AM 2| BfA 1
G-2 91-106C-2700 Head Cover oy #HH(X) 1
G-3 91-102C-1230 Driver(Large) =2t0l# (X) 1
G-4 91-103C-1230 Driver(Middle, Small) =20l (/) 1
G-6 91-104C-1230 Attachment(Steel) s 1
G-7 SC-0204-1230 Screw(9/64"n=40) E£0| dgiely =2L4AH9/647n=40) 1
G-8 - Needle Hhs 5
G-9 07-108A-590L Bobbin(AL) 2l 4
G-10 01-012A-590L Needle Plate Hi= o 1
G-11 - Nail = 6
G-12 91-011C-1230 QOiler TA 1
G-13 91-002C-7400 Oil Receiver A 1
G-14 91-003R-3710 Bed Support Rubber(A) BIX| D2 (o)) 2
G-15 91-002R-3710 Bed Support Rubber(B) BIX| D2 (k) 2
G-16 01-042R-1230 Rubber Cushion For Hinge SIX| DR (X) 2
G-17 01-043C-1230 Head Hinge BIx| 2
G-18 91-012C-1230 Head Rest o|4 ey 1
G-19 91-007A-2302 Thread Stand(Ass'y) Al 20| (#A) 1(Set)
G-20 41-101A-1230 Bobbin Winder(Ass'y) AZ7((#8) 1(Set)
G-21-1 43-108C-3400 Knee Lifting Shaft f2£ 285 1
G-21-2 43-007C-3400 Bracket For Knee Lifting Shaft(Ass'y) £& 285 22Pl(x) 2
G-21-3 43-101C-3400 Shaft For Knee Support Base & 25 1
G-21-4 43-103R-3400 Rubber For Knee Support Base FE W 17 1
G-21-5 43-105C-3400 Knee Lifting Adjusting Plate F£ 28 xHH 1
G-21-6 43-010G-3400 Return Spring For G-21-3 FEWEFEH AZY 1
G-21-7 43-106C-3400 Knee Lifting Stopper 22 28 AEH 1
G-21-8 43-110C-3400 Connection Crank For G-21-3 25 Wi s od 383 1
G-21-9 43-109C-3400 Connection Crank For G-21-5 FE 28 =FH o 3¥3 1
G-22 44-116A-3400 Oil Pan e 1
G-23 91-0025-3400 Screw For G-21 SLHAL 4
G-24 91-008C-1230 Qil Can 2 H 1
G-25 60-101A-3400 Belt Cover Ass'y HEHH(X) 1(Set)
G-26 GP-031765-01 Belt Cover H E F{1H 1
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Gauge Parts

AlO|X| otE
KM-590BL
Upper Feed Presser Foot (& m|0|E =) Sub Presser Foot (22X =5 )
Ref. No. Parts No. Specification Ref. No. Parts No. Specifiation

Standard Parts

=

B

15-021A-5607

C-19 E-12 05-007A-5607

Option Parts

15-321A-5607

*|f You Wish to Use Special Order Parts, Use “Parts No.” Above The Chart to Order It.
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Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-001A-590L |Arm Bed Ass’Y 7 A-1 05-023A-590L |Presser Bar Bracket 21 E-9 15-004A—-3400 |Adjusting Crank For Neecle Bar Driving 13 | C-35
01-004A-590L |Face Plate 7 A-2 05-101A-7400 |Presser Bar 21 E-1 15-005S-3400 [Screw(15/64"n=28) 13 | C-36
01-006A—-3400 [Top Cover 7 A-4 05-109A-3800 [Bushing For Presser Bar| 21 E-2 15-006S—-3400 |Stud Screw For C-37| 13 | C-38
01-007C—-3400 |Thread Guide For Arm| 7 A-6 05-111A-5607 |Screw For E-12 21 E-13 15—-007A—-5607 |Upper Feed Lifting Adjusting Shaft | 13 C-8
01—008R—3400 |Rubber Plug For Face Plate (Large) | 7 A-8 05-112A-5607 [Roller For Presser Bar Bracket | 21 E-11 15-008S-3400 |Stud Screw(Rear) For C-41| 13 | C-43
01-012A-590L |[Needle Plate 25 | G-10 | [05-118P-3400 [Hinge Pin For E-17 21 E-18 | |15-009A-5607 |Washer For C-8 13 | C-10
01-015A-1230 |Three Hole Thread Guide Plate| 7 A-20 05-124A-590L |Guide For E-11 21 E-14 15-010A—-3400 |Needle Bar Driving Shaft Crank(Rear) 13 | C-45
01-017W-1600|Washer For C-24 13 | C-25 | |06-001A-3400 |[Feed Cam 17 D-1 15-011A-3400 [Needle Bar Driving Shaft| 13 | C-47
01-017W-1600|{Washer For F-6 23 F-7 06—002A—3400 |Connection Ring For Y-Rod| 17 D-3 15-015S-3400 |Stud Screw For C-59| 15 | C-60
01-017W-1600|Washer For F-18 23 | F-19 06-004A-3400 |Feed Link 17 D-7 15-015S-5607 |Shaft Screw For C-15| 13 | C-16
01-027A-1230 |Thread Guide With Three Holes| 7 A-37 06—005A—-3400 |Connection Shaft For Feed Link| 17 D-8 15-026W-3400|Washer 15 | C-71
01-027C—-1230 |Nut For A—20 7 A-21 06—-006A-3400 |Feed Regulator Dial Shaft | 17 | D-11 15-027G—-590L |Walking Foot Pressure Spring | 13 | C-28
01-027C-1230|Nut For A-31 7 A-32 06-007A-590L |Feed Dog 17 | D-53 | [15-030P-3800 |Hinge Pin For C-64 15 | C-66
01-032C-1230|Thread Guide Bar 7 A-18 | |06-007C-1600|C—Ring For D-51 17 | D-52 | [15-033C-3400|Washer For E-33 21 E-34
01-035P-3400 |Machine Number Plate 7 A-25 06-007C—3400 |Feed Regulator Control Plate 17 D-13 15—035A—-590L |Wakking Foot Pressure Adjusting Pole 13 | C-27
01-035P-7400 [Setting Pin For A-25 7 A-26 06-010R-1230|0-Ring For D—11 17 D-12 15-101A-3800 |Upper Feed Lifting Eccentric Cam 13 C-1
01-042R—-1230 |Rubber Cushion For Hinge | 25 | G-16 06-013A—3400 |Reverse Feed Control Lever Shaft | 17 | D—-22 | |156-103A-3400 |Block For C-30 13 | C-32
01-043C-1230 |Head Hinge 25 | G-17 06—013G—3800 |Spring For Reverse Feed Control Lever 19 | D-61 15-112A-3400 [Needle Bar Driving Shaft Front Bushing| 13 | C—48
01-109C-3400 |Cover For Take-Up Lever 7 A-9 06-016A-3400 |Feed Rock Shaft Crank 17 | D-27 15-113A-3400 |Needle Bar Driving Shaft Rear Bushing | 13 | C-50
01-110C-3400|Side Cover 7 A-11 06-017P-3400 |Connection Pin For C-59 | 15 | C-62 | |15-114A—-3400 |Rod For Needle Bar Driving Shaft | 13 | C-59
01—110R—1230 |Rubber Plug For Face Plate(Middle) | 7 A-29 06—-017P-3400 |Connection Pin For Y-Rod | 17 | D-29 15-117A-3800 |Walking Bar Guide Block| 13 | C-26
01-110R—1230 |Rubber Plug For Arm(Middle) 7 A-35 06-021W-7400|Wsaher For C-38 13 | C-39 15-117A~-5607 |Connecting Link For Upper Feed 13 | C-15
01-112R—1230 |Rubber Plug For Arm(Small) 7 | A-36 06-022A-3400 |[Feed Bar Crank 17 | D-38 | [15-118A-590L |Upper Feed Driving Shaft | 13 | C-12
01-116A-2350 |Upper Thread Guide Bar| 7 | A-31 06-0235-3400 |[Screw(3/16"n=28) 17 | D-39 ||15-119A-3400 |Bushing For C-12 13 | C-13
01-134A-1230|Slide Plate Ass'y 7 | A-17 06-026A-3400 |[Feed Bar Block Shaft| 17 | D-44 | |15-119A-5607 |Walking Bar Driving Link| 13 | C-19
01-144A-257A |Gauge Attachment Holder | 7 A-13 06-026P-1230 |Pin For D-13 17 | D-15 | |15-120A-590L |Walking Bar 13 | C-20
01-212A-590L |[Needle Plate 7 A-15 | |06-027G-1230|Spring For D-15 17 | D-16 | [15-123A-5607 |Walking Bar Guide Plate| 13 | C-23
02-002A-3400 |Link Cam 9 B-5 06—-029A-3400 |Feed Lifting Shaft Crank(Front)| 17 | D-48 15-134A-3400 [Link For Needle Bar Driving| 13 | C-37
02—-003A—-3400 |Upper Shaft Front Bushing| 9 B-9 06-030C—-3400|Nut For D-50 17 |D-50-1| | 15-202A-3800 |Upper Feed Eccentric Cam Rod 13 C-3
02-004A-3400 |Upper Shaft Middle Bushing 9 B-12 06—032A—-1230 |Connection Stud Screw ForY-Rod | 19 | D-65 15-203A—-3800 |Upper Feed Lifting Eccentric Wheel Crank | 13 C-6
02—-005A—3400 |Upper Shaft Rear Bushing | 9 B-15 06—-032A~-1230 |Conngction Stud Screw For Crank Rod 19 | D-67 15-206A-3800 [Bushing For C-8 13 c-9
02—-006A-3400 |Pulley 9 B-18 06—050A-1230 |Reverse Feed Control Lever 19 | D-57 15-218A-5607 |Connecting Link For Upper Feed Foot 13 | C-18
02-010M-3400|0il Felt For B-9 9 B-11 06—053W~1230 [Washer For Reverse Feed Control Lever Shat | 19 | D—58 15-322A-5607 |Upper Feed Presser Foot | 13 | C-21
02-013A-3710 [Collar For Feed Rock Shaftf 17 | D-55 06-103A-3400 |Y-Rod 17 D-6 16-015S-3710 [Stud Screw For E-32| 21 E-33
02-106A-1230 |Upper Shaft Gear 9 B-23 06-108A—-3400 |[Feed Regulator 17 | D-17 | |40-001C-3400|Tension Release Pin | 21 E-31
02-121A-1230 |Collar For Upper Shaft 9 B-21 06-109A-3400 |Feed Regulator Shaft | 17 | D-18 | [40—102C—-3400 |Cover For Tension Release Plate 21 E-35
02-212A-1230 |[Upright Shaft Upper Gear 9 B-31 06-110A-3400 |Bushing For D-18 17 | D-20 | [40-103C-3400 |Tension Release Plate 21 E-32
02-213A-1230 |Upright Shaft Lower Gear | 9 | B-33 | |06-114C—-3400|Spring Holder For D-22 | 17 | D-23 | [40-104A-640L |Thread Tension PostAss'y| 7 | A-33
02-214A-1230 [Lower Shaft Gear 9 B-50 06—115C—590L |Sping Holder For Reverse Fegd Control Lever | 17 | D—25 41-101A-1230 |Bobbin Winder(Ass'y)| 25 | G-20
03-001A-3400 |Upright Shaft 9 B-25 06-118A-3400 |Feed Rock Shaft 17 | D-31 43-001S-3400 |Stud Screw For E-21 | 21 | E-22
03-010A—-3710 |Upper Gear Case(Ass'y)| 23 | F-45 06-119A—-3400 |Feed Rock Shaft Front Bushing]| 17 | D-32 | |43-003A-3400 |Holder For E-23 21 E-25
03-013R—-3710 |Gear Case Retainer(Upper Shaft) | 23 | F—51 06—120A—-3400 |Feed Rock Shaft Middle Bushing 17 | D-34 | |43-004S-3400|Stud Screw For E-25| 21 E-26
03-014R—-3710 |Gear Case Retaner{Upright Snaft Upper) | 23 | F—52 06-121A—-3400 |Feed Rock Shaft Rear Bushing| 17 | D-36 | |43—-005A—3400 |Knee Lifting Link Ass'y | 21 | E-27
03-015R—3710 |Gear Case Retainer{Upright Snaft Lower) | 23 | F—53 06-124A-3400 [Feed Bar Shaft 17 | D-40 | |43-006G—-3400|Spring For E-27 21 | E-28
03-016A—-3710 |Lower Gear Case(Ass'y)| 23 | F-48 | |06—125A-3400 |[Feed Bar 17 | D-43 | [43-007C—3400 |Bracke For Kne Liffng Shat(Ass') 25 |G-21-2
03-017R—-3710 |Gear Case Retainer(Lower Shaft) | 23 | F—54 | |06—127A-3400 |Feed Bar Block 17 | D-46 | |43-008C—-3400 |Stopper For Knee Lifting Lever | 21 | E-30
03-102A-3400 |Upright Shaft Upper Bushing 9 B-26 06-128A-3400 |[Feed Lifting Shaft 17 | D-47 43-010G-3400 |Return Spring For G-21-3 | 25 |G-21-6
03-103A-3400 |Upright Shaft Lower Bushing 9 | B-29 | [06-151W-7400|Washer For C-30 13 | C-33 | |43-101C—-3400 Shaft For Knee Support Base | 25 |G-21-3
03-107M-3710|Qil Felt For B-26 9 B-28 06-154A-1230 |Crank Rod 17 | D-51 43-102A-3400 [Knee Lifting Pole 21 | E-23
03-107M-3710|0il Felt For B-47 9 | B-49 | |06—160A-3400 |Reverse Feed Conol Lever Crankltssy) | 19 | D—62 | |43-103A-3400 |Nut(3/16"n=28) 21 | E-24
04-002A-5607 |Thread Guide For Needle Bar | 13 | C-53 | |07-001A—3400 |Lower Shaft 9 | B-35 | |43-103R-3400 |Rubber For Knee Support Base| 25 |G-21-4
04-006A-590L |Guide For Needle Bar Frame | 15 | C-69 | |07-002A-3400 |Lower Shaft Front Bushing | 9 | B-36 |[|43-105C-3400 |Knee Lifting Adjusting Plate] 25 |G-21-5
04-008A-590L |[Needle Bar Frame 15 | C-64 | [07-003C~-3400 |Qil Cap(Large) For B-36 9 B-38 | [43-106C-3400 |Knee Lifting Stopper | 25 |G-21-7
04-009C-3710|E-Ring(@5) 17 | D-41 07-005A-3400 |Lower Shaft Middle Bushing| 9 B-46 | |43-108C-3400|Knee Lifting Shaft 25 |G-21-1
04-105A-590L |Needle Bar Driving Rod | 13 | C-41 | |07-006A-3400 |Lower Shaft Rear Bushing | 9 | B-47 |[|43-109C-3400 |Connection Crank For G-21-5| 25 |G-21-9
05-006A-7400 |Presser Bar Lifter 21 | E-17 | |07-007A-590L |Rotary Hook Ass'y 9 | B-57 | |43-110C-3400|Connection Crank For G-21-3| 25 |G-21-8
05-006G—5607 |Pressure Adjusting Spring | 21 E-6 07-011W-1230|Washer For B-54 9 | B-55 ||44-0000-1230|Qil Wick 9 B-3
05-007A-5607 |Sub Presser Foot 21 E-7 07-013A-1230 |Inner Bobbin Stopper | 9 | B-54 | [44-0000-1230 |Oil Wick 15 | C-65
05-012A-590L |Roller Shaft 21 | E-12 07-108A-590L [Bobbin 11 | B-59 | [44-0000-1230 |Oil Wick 15 | C-68
05-014C-1230|E-Ring(@4) 13 | C-34 | [07-108A-590L [Bobbin(AL) 25 G-9 44-0000-1230 |Oil Wick 23 | F-15
05-016P-3400 |Lock Pin For E-14 21 | E-16 08-101A-3400 [Thread Take-Up Lever Ass'y 9 B-1 44-0000-1230 |Oil Wick 23 | F-21
05-022C~3400 |Stopper For Presser Bar Lifter | 21 | E-20 | [15-001A-3400 [dusing Shet For Neede BarDiiing | 13 | C—-30 | [44-0000-1230 |Oil Wick 23 | F-24
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44-0000-1230 |Oil Wick 23 F-27 GP-029564-00|Knee Lifting Lever 21 E-21 SC—-0497-1230|Screw(3/16”n=28) 17 | D-49
44-0000-1230 |Oil Wick 23 F-31 GP-029566-00 [Stud Screw(Front) For C-41 13 | C-42 SC-0498-3710|Screw(11/64”n=40) 7 A-3
44-0000-1230 |Oil Wick 23 | F-33 GP-030852-00 |Upper Shaft 9 B-4 SC-0498-3710|Screw(11/64”n=40) 7 | A-3-1
44-0000-1230 |Oil Wick 23 F-40 GP-031765-01 [Belt Cover 25 | G-26 SC—-0498-3710|Screw(11/64"n=40) 7 A-5
44-0000-1230 |Oil Wick 23 F-44 GP-034051-00 |0il Cap(Small) For B-36 B-39 SC-0499-1230|Screw(11/64”n=40) 7 A-19
44-002C-3400|Packing For F—1 23 F-3 GP-056231-00|Needle Bar 13 | C-52 | |[SC-0499-1230|Screw(11/64"n=40) | 21 | E-19
44-003M-3400 |0il Felt For Thread Take-Up Lever | 23 F-4 SC-000568-00|Screw(11/64"n=40) A-14 | |SC-0502-2302|Screw(9/64"n=40) 23 | F-39
44-004A~-3400|0il Tank Ass'y 23 F-5 SC-000568-00|Screw(11/64”n=40) 7 A-16 SC-0502-2302|Screw(9/64”n=40) 23 F-43
44-005C-3400|0il Tank Packing 23 F-8 SC-0109-2350|Screw(M6) 23 F-46 SC-0504-4515|Screw(1/4"n=40) 9 B-22
44-006C~-3400 |0il Tank Pushing Plate Ass'y 23 F-9 SC-0109-2350 |Screw(M6) 23 | F-49 SC-0507-1230|Screw(15/64"n=28) 9 B-2
44-007C-3400|Qil Pipe For F-5 23 | F-9-1 SC-0113-3400|Screw(11/64"n=40) 21 E-3 SC-0507-1230|Screw(15/64"n=28) 9 B-10
44-008A-3400 |Upper Thread Qil Felt Holder 7 A-22 SC-0114-1230|Screw(15/64"n=28) 9 B-27 SC-0507-1230|Screw(15/64"n=28) 9 B-13
44-009M-3400|Upper Thread Oil Felt| 7 A-24 SC-0114-1230|Screw(15/64"n=28) 9 B-30 SC-0507-1230|Screw(15/64"n=28) 9 B-16
44-011C-3400 |0l PipelLarge] For Thread Take-Up Lever | 23 | F=12 SC-0114-1230|Screw(15/64"n=28) 9 B-48 SC-0507-1230|Screw(15/64”n=28) 9 B-37
44-011C-7400 |Oil Wick Pipe Holder For B-12 | 23 F-29 SC-0114-1230|Screw(15/64"n=28) 13 | C-14 SC-0507-1230|Screw(15/64"n=28) 17 | D-21
44-012C-1230|0il Pipe For D-67 23 F-16 SC-0114-1230|Screw(15/64"n=28) 13 | C-49 SC-0507-1230|Screw(15/64"n=28) 17 | D-35
44-012C-1230|0il Wick Pipe For B-9| 23 | F-22 SC-0114-1230|Screw(15/64"n=28) 13 | C-51 SC-0507-1230|Screw(15/64"n=28) 17 | D-37
44-012C-1230|0il Pipe For B-12 23 F-28 SC-0114-1230|Screw(15/64"n=28) 15 | C-67 SC-0509-1230 |Screw(15/64"n=28) 7 A-34
44-012C-123010il Wick Pipe For B-15 | 23 | F-32 SC-0114-1230|Screw(15/64”n=28) 17 | D-33 | |SC-0509-1230|Screw(15/64"n=28) 17 D-2
44-012C-1230|0il Wick Pipe For D-3| 23 | F-35 SC-0116-3400 |Nut(1/4”"n=40) 13 | C-17 SC-0512-1230|Screw(11/64"n=40) 9 B-53
44-012C-1230|0il Wick Pipe For D-7| 23 F-41 SC-0120-1230|Screw(9/64"n=40) 7 A-23 SC-0531-2302|Screw(9/64"n=40) 23 F-11
44-012C~-3400 |01l Pipe(Middle) For Thread Take-Up Lever| 23 | F=13 SC-0120-2118|Screw(9/64"n=40) 7 A-7 SC-0531-2302|Screw(9/64”n=40) 23 | F-26
44-012R-7400 |Rubber Cap For Oil Tank| 23 F-20 SC-0122-1230|Screw(15/64"n=28) 15 | C-63 SC-0531-2302 (Screw(9/64"n=40) 23 F-30
44-013C—3400 |0il Pipe(Small For Thread Take-Up Lever | 23 | F—14 SC-0122-1230|Screw(15/64"n=28) 17 | D-10 | |SC-0531-2302|Screw(9/64"n=40) 23 | F-37
44-015C-3400|0Qil Felt Holder For C-3 | 13 C-5 SC-0122-1230|Screw(15/64"n=28) 17 | D-30 SC-0543-2302|Screw(11/64”n=40) 21 E-36
44-015C-3400|Holder For D-4 17 D-5 SC-0123-1230|Screw(9/32"n=28) 9 B-6 SC-0543-2302|Screw(11/64”n=40) 23 F-2
44-017M-3400|0il Felt For B-12 9 B-14 SC-0124-7400|Screw(9/32"n=28) 9 B-7 SC-A129-4515|Screw(1/4”n=40) 9 B-8
44-017M-3400|0il Felt For B-15 9 B-17 SC-0125-5607 |Screw(3/32"n=56) 13 | C-54 SC-A129-4515|Screw(1/4”n=40) 9 B-24
44-018M-3400|0il Felt For D-3 17 D-4 SC-0128-7400|Screw(11/64"n=40) 183 | C-22 SC-A129-4515|Screw(1/4"n=40) 9 B-32
44-019M-3400|0il Felt For B-36 9 B-40 SC—-0128-7400|Screw(11/64"n=40) 17 | D-45 SC-A129-4515|Screw(1/4”n=40) 9 B-34
44-020C—-3400 |Oil Felt Holder For B-36| 9 B-42 SC-0130-1230|Screw(1/8"n=44) 17 | D-54 SC-A129-4515|Screw(1/4”n=40) 9 B-51
44-021S-3400 |0il Adjusting Screw For B-36 9 B-44 SC-0140-5607|Screw(1/4"n=24) 13 cC-7 SC-A129-4515|Screw(1/4”n=40) 13 C-2
44-022G-3400 |Spring For B-44 9 B-45 SC-0150-2500|Screw(15/64"n=28) 9 B-19 SC-A129-4515|Screw(1/4”n=40) 13 | C-46
44-023M-3400|0il Felt For C-3 13 C-4 SC-0160-5607 |Screw(9/64”n=40) 13 | C-56 SC-A129-4515|Screw(1/4”n=40) 17 | D-56
44-025A-1230 |Collar For Lower Shaft 9 B-52 SC-0173-1230|Screw(3/16”n=28) 17 | D-26 SC-A129-4515|Screw(1/4"n=40) 21 E-10
44-026G-7400 (Ol Wick Pipe Holder ForB-9 | 23 F-23 SC-0174-4122|Screw(11/64"n=40) 13 | C-24 SC-A174-4122|Screw(11/64”n=40) 9 B-56
44-026G—7400 |0il Wick Pipe Holder(B) For D-3 23 F-38 SC-0174-4122|Screw(11/64"n=40) 15 | C-70 SN-0100-4000 [Nut(9/16”n=20) 21 E-5
44-026G-7400 |0il Wick Pipe Holder For D-7 | 23 F-42 SC-0175-1230|Screw(11/64"n=40) 7 A-10 SN-0105-4000 [Nut(15/64”"n=28) 13 | C-44
44-026P-3400 |Qil Felt Pipe For B-36| 9 B-41 SC-0175-1230|Screw For B—-42 9 B-43 SN-0107-1230 |Nut(9/32"n=28) 15 | C-61
44-101A-3400 |0i Tank Cover For Thread Take-Up Lever | 23 F-1 SC-0175-1230|Screw(11/64”n=40) 17 | D-42 SN-0107-1230 |Nut(9/32"n=28) 19 | D-66
44-110A-3400 |0il Wick Holder For Feed Link | 23 | F-10 SC-0175-1230|Screw(11/64"n=40) 19 | D-64 SN-0107-1230 [Nut(9/32"n=28) 19 | D-68
44-111C~-7400 |0il Wick Pipe Holder(A) For D-3 23 F-36 SC-0178-7400|Screw(11/64"n=40) 21 E-15 SN-0107-4000 |Nut(9/32"n=28) 13 | C-40
44-114C-3400 |0il Wick Holder For D-67 | 23 F-17 SC-0179-3710|Screw(11/64"n=40) 21 E-29 SN-0116-3400 |Nut(3/16”n=32) 13 | C-11
44-116A-3400 |Oil Pan 25 | G=22 | |SC-0179-3710|Screw(11/64"n=40) | 23 | F-6 | |SN-0116-3400Nut(1/4"n=40) 13 | C-31
44-124C-3400 |Oil Wick Holder For C-3| 23 F-25 SC-0183-2700|Screw(15/64"n=28) 17 | D-19 - Needle 13 | C-55
44-124C-3400|0il Wick Holder For D-3| 23 | F-34 SC-0184-1600|Screw(3/16”n=28) 19 | D-63 - Needle 25 G-8
60-101A-3400 [Belt Cover Ass'y 25 | G-25 SC-0185-1230|Screw(3/16”n=32) 19 | D-60 - Nail 25 | G-11
91-001C-1230|Accessory Bag 25 | G-1 SC-0186-1230|Screw(3/16”n=32) 19 | D-59
91-002C-7400 |Oil Receiver 25 | G-13 SC-0188-1230|Screw(5/16"n=24) 9 B-20
91-002R-3710 |Bed Support Rubber(B) | 25 | G-15 | [SC-0193-1230|Screw(3/16"n=28) 17 | D-14
91-0025-3400 [Screw For G—21 25 | G-28 SC-0203-5607 |Screw(5/16”n=28) 183 | C-29
91-003R-3710|Bed Support Rubber(A) | 25 | G-14 | [SC-0204-1230|Screw(9/64”n=40) 25 | G-7
91-007A-2302|Thread Stand(Ass'y) | 25 | G-19 | [SC-0205-3710|Screw(9/16”n=20) 23 | F-47
91-008C-1230|0il Can 25 | G-24 SC-0205-3710|Screw(9/16”n=20) 23 F-50
91-011C-1230|0iler 25 | G-12 SC-0253-7400|Screw(1/4"n=24) 17 | D-28
91-012C-1230|Head Rest 25 | G-18 SC-0315-2302|Screw(9/64”n=40) 21 E-8
91-102C-1230 |Driver(Large) 25 | G-3 SC-0330-7400 |Screw(15/64"n=28) | 17 | D-9
91-103C-1230|Driver(Middle, Small) | 25 | G-4 | |SC-0360-3400 |Screw(3/8"n=28) 17 | D-50
91-104C-1230|Attachment(Steel) 25 G-6 SC-0365-3710|Screw(9/64"n=40) 7 A-12
91-106C-2700 |Head Cover 25 | G-2 SC-0365-3710|Screw(9/64”n=40) 23 | F-18
GP-009175-00 [Model Mark(KM-590BL)| 7 A-27 SC-0367-3400|Screw(9/16”n=20) 21 E-4
GP-021885-00|Bobbin Case Ass'y 11 | B-58 | |SC-0497-1230|Screw(3/16"n=28) 17 | D-24
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